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Test Report Certification

Applicant : Recordex USA, Inc.
Manufacturer - Recordex USA, Inc.
EUT Description : Wireless Microphone
(A) MODEL NO.: ST-MIC-RF-R
(B) Trade Name.: RECORDEX
(C) POWER SUPPLY: Model:BYX0900500(Adapter)
INPUT: 100-240V~50/60Hz
OUTPUT: 9V/500mA

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C Section 15.247
ANSI C63.10: 2013

The EUT was tested according to DTS test procedure of Jun 05, 2014 KDB558074 D01 DTS
Meas Guidance v03r02 for compliance to FCC 47CFR 15.247 requirements

The device described above is tested by ACCURATE TECHNOLOGY CO. LTD to determine
the maximum emission levels emanating from the device. The maximum emission levels are
compared to the FCC Part 15 Subpart C Section 15.247 limits. The measurement results are
contained in this test report and ACCURATE TECHNOLOGY CO. LTD is assumed full
responsibility for the accuracy and completeness of these measurements. Also, this report shows
that the Equipment Under Test (EUT) is to be technically compliant with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of ACCURATE TECHNOLOGY CO. LTD.

Date of Test : Aug 19-29, 2015
Date of Report : Aug 31, 2015

(Mark Chen, Engineer)

{
}
Approved & Authorized Signer : 4M \

( Sean Liu, Manager)

Prepared by :

FCC ID: 2ADKE-ST-MIC-R ACCURATE TECHNOLOGY CO., LTD
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1. GENERAL INFORMATION

1.1.Description of Device (EUT)

EUT
Model Number
Frequency Range

Number of Channels
Antenna Gain

Type of Antenna
Adapter

Adapter information
Data Rate
Modulation Type
Applicant

Address

Manufacturer
Address

Date of sample received :
Date of Test :

Wireless Microphone
ST-MIC-RF-R

2405-2480MHz

16

2dBi

Reverse Polarity Antenna
Model:BY X-090500
INPUT:100-240V~50/60Hz
OUTPUT:9V/500mA

/

250Mbps

OQPSK

Recordex USA, Inc.

Page 5 of 55

10-50 46th Avenue, Long Island City, New York United

States 11101

Recordex USA, Inc.

10-50 46th Avenue, Long Island City, New York United

States 11101

Aug 19,2015
Aug 19-29, 2015

1.2.Accessory and Auxiliary Equipment

Wireless Microphone

FCC ID: 2ADKE-ST-MIC-R

Model;: ST-MIC-RF-T

ACCURATE TECHNOLOGY CO., LTD
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1.3.Description of Test Facility

Report No.: ATE20151826
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EMC Lab . Accredited by TUV Rheinland Shenzhen

Listed by FCC

The Registration Number is 752051

Listed by Industry Canada
The Registration Number is 5077A-2

Accredited by China National Accreditation Committee

for Laboratories

The Certificate Registration Number is L3193

Name of Firm . ACCURATE TECHNOLOGY CO. LTD
Site Location . FI1, Bldg. A, Changyuan New Material Port, Keyuan Rd.
Science & Industry Park, Nanshan, Shenzhen, Guangdong

P.R. China

1.4.Measurement Uncertainty

Conducted Emission Expanded Uncertainty

Radiated emission expanded uncertainty
(9kHz-30MHz)

Radiated emission expanded uncertainty
(30MHz-1000MHz)

Radiated emission expanded uncertainty
(Above 1GHz)

FCC ID: 2ADKE-ST-MIC-R

2.23dB, k=2

3.08dB, k=2

4.42dB, k=2

4.06dB, k=2

ACCURATE TECHNOLOGY CO., LTD
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2. MEASURING DEVICE AND TEST EQUIPMENT
Table 1: List of Test and Measurement Equipment

Kind of equipment | Manufacturer Type S/N Calibrated dates | Calibrated until
EMI Test Receiver| Rohde&Schwarz | ESCS30 100307 Jan. 11, 2015 Jan. 10, 2016
EMI Test Receiver| Rohde&Schwarz | ESPI3 101526/003 Jan. 11, 2015 Jan. 10, 2016
Spectrum Analyzer| Agilent E7405A MY45115511 | Jan. 11, 2015 Jan. 10, 2016
Pre-Amplifier Rohde&Schwarz | CBLU118354 | 3791 Jan. 11, 2015 Jan. 10, 2016
Loop Antenna Schwarzbeck 121\(/)IIZB1516 1516131 Jan. 15, 2015 Jan. 14, 2016
Bilog Antenna Schwarzbeck VULB9163 9163-323 Jan. 15, 2015 Jan. 14, 2016
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 Jan. 15, 2015 Jan. 14, 2016
Horn Antenna Schwarzbeck BBHA9170 9170-359 Jan. 15, 2015 Jan. 14, 2016
LISN Rohde&Schwarz | ESH3-Z5 100305 Jan. 11, 2015 Jan. 10, 2016
LISN Schwarzbeck NSLKS8126 8126431 Jan. 11,2015 Jan. 10, 2016
Highpass Filter Wainwright WHKX3.6/18 | N/A Jan. 11, 2015 Jan. 10, 2016

Instruments G-10SS
Band Reject Filter | Wainwright WRCG2400/2 | N/A Jan. 11, 2015 Jan. 10, 2016

Instruments 485-2375/2510,

-60/11SS

FCC ID: 2ADKE-ST-MIC-R
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3. OPERATION OF EUT DURING TESTING

3.1.0perating Mode

The mode is used: Transmitting mode
Low Channel: 2405MHz
Middle Channel: 2440MHz
High Channel: 2480MHz

3.2.Configuration and peripherals

EUT

Figure 1 Setup: Transmitting mode

FCC ID: 2ADKE-ST-MIC-R ACCURATE TECHNOLOGY CO., LTD
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4. TEST PROCEDURES AND RESULTS

FCC Rules Description of Test Result
Section 15.207 Power Line Conducted Emission Compliant
Section 15.247(a)(2) 6DB&20DB Bandwidth Test Compliant
Section 15.247(e) Power Spectral Density Test Compliant
Section 15.247(b)(3) Maximum Peak Output Power Test Compliant
Section 15.247(d) Band Edge Compliance Test Compliant
Section 15.247(d) Radiated Spurious Emission Test Compliant
Section 15.209

Section 15.203 Antenna Requirement Compliant

FCC ID: 2ADKE-ST-MIC-R

ACCURATE TECHNOLOGY CO., LTD
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5. POWER LINE CONDUCTED MEASUREMENT

5.1.Block Diagram of Test Setup

AC Mains

L

Test Receiver

L.I.S.N

Adapter EUT

(EUT: ST-MIC-RF-R)

5.2.Power Line Conducted Emission Measurement Limits

FCC ID: 2ADKE-ST-MIC-R

Auxiliary equipment

Frequency Limit dB(uV)

(MHz) Quasi-peak Level Average Level
0.15 - 0.50 66.0 — 56.0 * 56.0-46.0*
0.50 - 5.00 56.0 46.0
5.00 - 30.00 60.0 50.0

NOTEL: The lower limit shall apply at the transition frequencies.
NOTEZ2: The limit decreases linearly with the logarithm of the frequency in the

range 0.15MHz to 0.50MHz.

5.3.Configuration of EUT on Measurement

The following equipments are installed on Power Line Conducted Emission
Measurement to meet the commission requirement and operating regulations in a
manner, which tends to maximize its emission characteristics in a normal

application.

5.4.0Operating Condition of EUT

5.4.1.Setup the EUT and simulator as shown as Section 5.1.

5.4.2.Turn on the power of all equipment.

5.4.3.Let the EUT work in test mode and measure it.

ACCURATE TECHNOLOGY CO., LTD
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5.5.Test Procedure

The EUT is put on the plane 0.8m high above the ground by insulating support
and is connected to the power mains through a line impedance stabilization
network (L.I.S.N.). This provides a 50o0hm coupling impedance for the EUT
system. Please refer the block diagram of the test setup and photographs. Both
sides of AC lines are checked to find out the maximum conducted emission. In
order to find the maximum emission levels, the relative positions of equipment
and all of the interface cables shall be changed according to ANSI C63.4: 2014
on Conducted Emission Measurement.

The bandwidth of test receiver (R & S ESCS30) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

5.6.Power Line Conducted Emission Measurement Results

FCC ID: 2ADKE-ST-MIC-R

PASS

ACCURATE TECHNOLOGY CO., LTD
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The frequency range from 150kHz to 30MHz is checked.

Page 12 of 55

Test mode : Charging& Zigbee TX (120V/60HZ)

MEASUREMENT RESULT: "RECQ0Z fin"

2015-8-21 8:41
Fregquency Level Transd Limit Margin Detector Line PE
MHz cdBuv dB dBpv B
0.154000 36.50 10.4 13 29.3 QP Ll GND
0.408000 27.10 11.3 58 30.6 QP Ll GND
19.523000 26,40 11.9 60 33.6 QP Ll GND
MEASUREMENT RESULT: "RECQ0Z2 fin2"
2015-8-21 8:41
Fregquency Level Transd Limit Margin Detector Line PE
MHz cdBuv dB dBpv B
0.152000 21.10 10.4 55 34.8 AV Ll GND
0.430000 19.00 11.4 47 28.3 AV Ll GND
24.000500 18.50 1z.0 50 31.1 AV Ll GND
MEASUREMENT RESULT: "RECO0I fin"
2015-8-21 8:39
Frequency Level Transd Limit Margin Detector Line PE
MH=z dBEpV dB dBpV dB
0.154000 36.70 10.4 513 29.1 QP N GND
0.410000 27.20 11.3 58 30.4 QP N GND
15.095500 24,10 11.5 60 35.9 QP N GND
MEASUREMENT RESULT: "RECQ01 fin2"
2015-8-21 8:39
Frequency Level Transd Limit Margin Detector Line PE
MHz dEuv dB dBpv dB
0.152000 20.80 10.4 56 35.1 AV N GND
0.410000 15.70 11.3 48 31.9 AV N GND
24.000500 17.10 12.0 50 32.9 AV N GND

FCC ID: 2ADKE-ST-MIC-R

ACCURATE TECHNOLOGY CO., LTD
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Test mode : Charging& Zigbee TX (240V/60HZ)
MEASUREMENT RESULT: "WMIO03 fin"
2015-8-26 17:12
Frequency Level Transd Limit Margin Detector Line PE
MH=z cdBpv dB cdBuv dB
0.434000 27.00 11.4 57 30.2 QP 11 GND
1.216000 23.60 11.6 56 32.4 QP 11 GND
20.981000 28.80 12.0 &0 31.2 QF 11 GND
MEASUREMENT RESULT: "WMIOQ3 fin2"
2015-8-26 17:12
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpV dB dBpV dB
0.736000 15.00 11.5 46 27.0 AV 11 GND
4.349000 15.90 11.8 46 30.1 AV 11 GND
20.882000 15.70 12.0 50 34.3 AV 11 GND
MEASUREMENT RESULT: "WMIQQ04 fin"
2015-8-26 17:14
Frecuency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dBE
0.424000 27.20 11.3 57 30.2 QF N GND
3.890000 23.10 11.7 56 32.9 QF ) GND
21.03%500 25.40 12.0 &0 3.6 QF ) GND
MEASUREMENT RESULT: "WMIQQ0d fin2"
2015-8-26 17:14
Frecquency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dBE
0.408000 16.40 11.3 48 31.3 AV ) GND
3.872000 12.90 11.7 46 33.1 AV ) GND
26.363000 13.20 12.0 50 36.8 AV ) GND

Emissions attenuated more than 20 dB below the permissible value are not

reported.

The spectral diagrams are attached as below.

ACCURATE TECHNOLOGY CO., LTD
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CONDUCTED EMISSION STANDARD FCOC PART 15B

EUT:
Manufacturer:

Operating Condition:

Test Site:
Operator:

Test Specification:

Comment:
Atart of Test:

SCAN TADLE:

Wireless Microphone M/N: 3T-MIC-RF-R
Recordex

Charging&Zighee TX

Z#shielding Room

star

L 1Z0v/60Hz

Report No.:ATEZO01518Z6

Z015-8-21 7 B:40:12

"V  150K-30MH=z fin"

Short Description:

_®UE_STD_VTERMZ 1.70

Report No.: ATE20151826
Page 14 of 55

Atart dtop dtep Detector Meas. Ir Transducer
Frequency Freguency Width Time Banduw.
150.0 kHz 230.0 MH=z 4.5 kH=z QuasiPeak 1.0 = 2 kHz LIBN(E3HZI-E5)
Average
Lewel [dBpY]
Wr---r—----- r---r--r--—-r-ra-r
I I R
Bl pF---+—=== —kE—-t-—l——F-F-d-+
e =S S AP O
| I
R SRR
NI I et S
93 PO SR S o i
| g ] N
ME-=-—r=-—-- F-——F—=—t-——=—F-F--t
I 1 1 I I 1 1 1 I
OF=———+=-———- F——— bkt ——m— = A=+
I I I R
A0 1 1 1 1 1 1 11 1
150k 300k 400k GO0k 500k 1M 2M 3l 4 SMBM ghd  10m 200 50M
Freguency [Hz)
= x xw MEZ PBECO0Z _fin
+ 4+ +MEF EBECO0Z _fini
MEE ERECOOZ _pre
———MEZ EBECO0Z prei
mm——rIM  FUC 15B ¥ OF Woltage OF
e LIM FCC LSE AU Woltage AV
MEASUREMENT RESULT: "RECDOZ fin"
Z015-8-2Z1 8:41
Frequency Level Transd Limit Margin Detector Line FE
MHz dBpv dB  dEpv dB
0.154000 36.50 10.4 1] 29.3 QP Ll END
0.408000 27.10 11.3 58 30.6 QF Ll SND
15.5Z32000 Za.40 11.9 &0 33.e QF Ll END
MEASUREMENT RESULT: "RECOO0Z2 £in2"
Z2015-8-21 8:41
Frequensy Level Transd Limit Margin Detector Line EE
MHz dBEpv dE  dBEpv dB
0.15z000 z1.10 10.4 56 34.8 AV Ll SHD
0.430000 12.00 11.4 a7 Z28.3 AV L1l SND
Z4.000500 18.20 1z.0 50 31.1 Av Ll SHD

FCC ID: 2ADKE-ST-MIC-R

ACCURATE TECHNOLOGY CO., LTD
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CONDUCTED EMISSION STANDARD FCC PART 15B

EUT: Wireless Microphone

M/ N: 3T-MIC-EF-FR

Manufacturer:
Operating Condition:

Recordex
Charging&Zighee T

Test Site: Z#shielding Room
Operator: star

Test Specification: N 120V/60Hz

Comment: Report No.:ATEZ01518Z6

gtart of Test:

SCAN TADLE:

Short Description:

Z015-8-Z2Z1 /7 8:37:19

"V I50K-30MH=z fin"

_8UB_STD VTERMZ 1.70

Report No.: ATE20151826
Page 15 of 55

Btart Btop Step Detector DMeas. IF Transducer
Fregquency Freguency Width Time Banduw.
150.0 kH=z 30.0 MH=z 4.5 kH=z QuasiPeak 1.0 = 9 kH= LISN(E3H3I-Z25)
Average
Lewel [dBpY]
Mr---r——--- [ it el it el nlid iy Bl o
I I [ A
BOfF---+-—-== | —I——f—ﬂ——k—kﬂ—f
a0 B s o
I I
R S e A B
L e T el Wt =y el Ml Ml
2':' L\A—‘” Y I ___I __I __I_ 1 _I .
s T U TR O
MF---r—----- il el e e e S
1) SR RS S i
I I I R
A0 1 1 1 1 1 1 | 1 1
150k 300k 400k GO0k 00k 1M 2 3 4hl Sk GM gk 10M 206 30M
Frequency [Hz]
= ox oz MEF RECOOL_fin
+ + +MEE BECOOL f£inZ
MEE EECO0Ll pre
——ME® BECO0L pres
LIM FCC 15 ¥ QF Voltage OF
—T 1M FCC 1SB U AV Valtage &0
MEASUREMENT RESULT: "RECOOI fin"
Z015-8-21 8:39
Frequency Level Transd DLimit Margin Detector Line FE
MHz dEpV dE  dBpv dB
0.154000 3&.70 io0.4 56 9.1 qF N GHD
0.410000 27.20 11.3 58 30.4 QF N GHD
12.095500 24.10 1.2 &0 35.% 0P N GHD
MEASUREMENT RESULT: "RECOQI fin2'
Z015-8-21 8:3%9
Frequency Level Transd DLimit Margin Detector Line FE
MHz dBpV dE  dBpv dB
0.15z2000 20.80 10.4 Sé 35.1 AV N GHND
0.410000 15.70 11.3 48 31.% AV N GHND
Z4.,000500 17.10 iz.0o 50 32.9 AV N GHND

FCC ID: 2ADKE-ST-MIC-R
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ACCURATE TECHNOLOGY CO. ,LTD
CONDUCTED EMISSION STANDARD FCC PART ISB

EUT: Wireless Microphone M/N: 9T-MIC-R
Manufacturer: Recordex

Operating Condition: Charging&Zighee TX

Test Site: Z#shielding FRoom

Operator: dtar

Test Specification: L Z40V/60Hz

Comment: Report MNo.:ATEZ01518Z&

dtart of Test: 2015-8-24 / 17:10:31

SCAN TABLE:

Short Description:

"V  150K-30MHz fin"
i _®UE_STD_VTERMZ 1.70

Report No.: ATE20151826
Page 16 of 55

dtart dtop dtep Detector Meas. IF Transducer
Frequency Freguency Width Time Bandu.
150.0 kHz 2Z0.0 MH=z= 4.5 kH=z CQuasiPeak 1.0 = 2 kHz LIBN(ESHI-Z5)
Average
Level [dBpY]
?D____T _____ |l e e
| | [ B I
B0 ===y —=== el s el el s El et
I I T T T T T T
o I S R - —— b bk -
| |
L Lo L L__l_L_LJd_L_________
40 T | | [ N N
| + | | | 1 11
Wp---7----- e REo i = e e i iaterial et
] TS SR o 90 A
I T R H
MmE---r—----= F---F——t-—I——F-F--t
| | | | | 1 [ |
oFr———+-——-——-- F———F——+——l-—F-Fd—t-—-———— - ——
| | | [ R B B
A0 | | | | | 1 11 1
150k 300k 400K GO0k SO0k 1M
Frequency [Hz]
= % o MESZ  TRIIOO0Z fin
+ + +ME® TIIONZ_£inZ
MEE TRIIOOZ pre
———ME® TRIIONZ prel
—1,I10 FCC 15B W QF Voltage QF
LIM FoC 15B W AV Voltage AV

MEASUREMENT RESULT: "WMIOO3 fin"
Z015-8-Z6 17:1Z
Frequency Level Transd Limit Margin Detector
MHz dBEpv dE  dBuv dB
0.434000 27.00 11.4 a7 30.2 QP
1.21s000 zZ3.80 11. 4 56 JZ.4 QP
Z0.381000 zZg.80 1z.0 &0 31.2 QP
MEASUREMENT RESULT: "WMIOO3 finZ'
Z015-8-Z6 17:1Z
Frequency Level Transd ILimit Margin Detector
MHz dBpv dBE  dBpv dB
0.73s000 12.00 11.5 44 27.0 av
4.,3432000 15.%0 11.8 46 30.1 AWV
Z0.88z000 15.70 1z.0 a0 34.3 AV

FCC ID: 2ADKE-ST-MIC-R

Line

L1l
Ll
Ll

Line

Ll
Ll
Ll

FE

EHND
GND
GND

FE

GND
EHND
EHD

ACCURATE TECHNOLOGY CO., LTD
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CONDUCTED EMISSION STANDARD FCC PART 15B

EUT:

Manufacturer:
Operating Condition:
Test 3Site:

Operator:

Test Specification:
Comment :

Start of Test:

Wireless Microphone
Recordex
Charging&fighee T
2#3hielding Room

sStar

N Z40V/60HZ

Feport No.:ATEZ01518Z2¢
2015-8-26 / 17:12:29

M/N:ST-MIC-R

Report No.: ATE20151826
Page 17 of 55

SCAN TABLE: "V 150K-30MHz fin"
Short Description: SUB STD VTERMZ 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Fregquency Width Time Bandw.
150.0 kH=z 30.0 MH=z 4.5 kH=z QuasibPeak 1.0 s 9 kH=z LISH{ESH3-55)
Average
Level [dEuv]
?D____'I' _____ | ey E R R e
I I I I I I I I
&0 B e e e o R
50 A A A
I I
Lo B s Rt e S S BT CEEEEEEES
n] A R Mo i
I : [ ¥ i 1 I I
1D““T’ _____ |————|-——1-——|——|——|—:|'—r————
I I I I I I I I I
OfF---+----- it e A e e el ettt 1
I I I I I I I I I I I |
_1D L L L L L L L L L L L L L L L L L L L
150K 300K 400K G600k 500K 1M M 3 am - 3k BM gkl 10M 20m 30
Frequency [Hz]
® ¥ x MES WHMIOO4 fin
+ + +MES WMIOO4 fin2
MES WHMIODD4 pre
HES WMIOO4 prez
e IN FCC 15E W QP Voltage OF
LIN FCC 15B W AW Voltage AV
MEASUREMENT RESULT: "WMIQO04d f£in"
2015-8-26 17:14
Frequency Level Transd Limit Margin Detector Line EE
MHz dBuv dB dBpv dB
0.4z4000 27 .20 11.3 57 in.z  gP ) GHD
3.8%0000 23.10 11.7 15 3Z2.% QP ) GHD
21.035%500 Z25.40 1.0 &0 3d.e QP ) GHD
MEASUREMENT RESULT: 'Wﬂirooq_fin2"
2015-8-26 17:14
Frequency Level Transd Limit Margin Detector Line EE
MHz dBpv dB  dBpv dB
0.408000 1e.40 11.3 48 31.3 AV N GND
F.87Z000 12.%0 11.7 45 33,1 nv ) GHD
26.363000 13.20 1z2.0 50 36.8 AV N GND
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6. 6DB&20DB BANDWIDTH MEASUREMENT

6.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

6.2.The Requirement For Section 15.247(a)(2)

Section 15.247(a) (2): Systems using digital modulation techniques may operate in the
902-928MHz, 2400-2483.5MHz, and 5725-5850MHz bands. The minimum 6 dB
bandwidth shall be at least 500 kHz.

6.3.EUT Configuration on Measurement

The equipment are installed on the emission measurement to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

6.4.0Operating Condition of EUT
6.4.1.Setup the EUT and simulator as shown as Section 5.1.
6.4.2. Turn on the power of all equipment.

6.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2405-2480. We select 2405MHz, 2440MHz, 2480MHz TX frequency to transmit.

6.5.Test Procedure

. Set resolution bandwidth (RBW) = 100 kHz.

. Set the video bandwidth (VBW) = 3 x RBW.

. Detector = Peak.

. Trace mode = max hold.

Sweep = auto couple.

. Allow the trace to stabilize.

. Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower) that are
attenuated by 6 dB relative to the maximum level measured in the fundamental
emission.

20dB bandwidth

1. Set resolution bandwidth (RBW) = 1%-5% OBW.

2. Set the video bandwidth (VBW) = 3 x RBW.

3. Detector = Peak.

FCC ID: 2ADKE-ST-MIC-R ACCURATE TECHNOLOGY CO., LTD
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4. Trace mode = max hold.

5. Sweep = auto couple.

6. Allow the trace to stabilize.
7. Once the reference level is established, the equipment is conditioned with typical
modulating signals to produce the worst-case (i.e., the widest) bandwidth. Unless
otherwise specified for an unlicensed wireless device, measure the bandwidth at the - 20
dB levels with respect to the reference level

6.6.Test Result

Report No.: ATE20151826
Page 19 of 55

Channel Frequency 6dB Bandwidth | 20dB Bandwidth Limit
(MHz) (MHz) (MHz) (MHz)
Low 2405 1.72 2.97 > (0.5MHz
Middle 2440 1.72 2.70 > (0.5MHz
High 2480 1.63 2.74 > (0.5MHz

FCC ID: 2ADKE-ST-MIC-R
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The spectrum analyzer plots are attached as below.
6dB Bandwidth
Channel Low 2405MHz

@ *REW 100 kH=z
*VBEW 300 kHz

Ref 15 dBm Attt 50 dB SWT 2.5 ms
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10 v
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50
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L &0
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Channel Middle 2440MHz
® “BEW 100 kHz Marker 1 [T1 ]
=UEW 300 kHz 0.1z dBm
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Offk=t O.F 4B Delta | [T1 1 ||
=10

=& LT F dF
—&E0[ 000000PO0 kH= n
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B o -
== =~ DAY “e[13 aB
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| 4 A
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=40
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=G0

=70

=80
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Date: Z1.AUG_Z01E5 17:47:57
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Channel High 2480MHz
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20dB Bandwidth
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Channel Middle 2440MHz

<® *RBW 100 kHz Marker 1 [Tl ]
=YBW 300 kHz 1.07 dBm
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Offket 0.% db ndk [TL] zoloo 4B ”
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Eﬂ [~ T z|. 440610000 GHz
Temp 2| [Tl ndk]
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7. MAXIMUM CONDUCTED (PEAK) OUTPUT POWER

7.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

7.2.The Requirement For Section 15.247(b)(3)

Section 15.247(b)(3): For systems using digital modulation in the 902-928MHz,
2400-2483.5MHz, and 5725-5850MHz bands: 1 Watt.

7.3.EUT Configuration on Measurement

The equipment is installed on the emission Measurement to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

7.4.0perating Condition of EUT

7.4.1.Setup the EUT and simulator as shown as Section 7.1.
7.4.2.Turn on the power of all equipment.

7.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2405-2480MHzMHz. We select 2405MHz, 2440MHz, 2480MHz TX frequency
to transmit.

7.5.Test Procedure

7.5.1.The EUT was tested according to DTS test procedure of Jun 05, 2014
KDB558074 D01 DTS Meas Guidance v03r02 for compliance to FCC 47CFR
15.247 requirements.

7.5.2.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

7.5.3.Set the RBW > DTS bandwidth, Set VBW >3 x RBW. Set span > 3 x RBW, Sweep
time = auto, Detector = peak, Trace mode = max hold, Allow trace to fully stabilize, Use
peak marker function to determine the peak amplitude level.

7.5.4.Measurement the Maximum conducted (Peak) output power.
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7.6.Test Result

Channel Frequency Peak output power | Peak output power Limits
(MHz) (dBm) (mW) dBm /W
Low 2405 1.47 1.40 30dBm/1W
Middle 2440 3.55 2.26 30dBm/1 W
High 2480 1.14 1.30 30dBm/ 1 W

The spectrum analyzer plots are attached as below.
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Channel Low 2405MHz
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Channel High 2480MHz
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8. POWER SPECTRAL DENSITY MEASUREMENT

8.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

8.2.The Requirement For Section 15.247(e)

Section 15.247(e): For digitally modulated systems, the power spectral density conducted
from the intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz
band during any time interval of continuous transmission.

8.3.EUT Configuration on Measurement

The equipment are installed on the emission Measurement to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

8.4.0perating Condition of EUT

8.4.1.Setup the EUT and simulator as shown as Section 8.1.
8.4.2.Turn on the power of all equipment.

8.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2405-2480MHz. We select 2405MHz, 2440MHz, 2480MHz TX frequency to
transmit.

8.5.Test Procedure

8.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

8.5.2.Measurement Procedure PKPSD:

This procedure must be used if maximum peak conducted output power was used
to demonstrate compliance to the fundamental output power limit, and is optional
if the maximum (average) conducted output power was used to demonstrate
compliance.

1. Set analyzer center frequency to DTS channel center frequency.
2. Set the span to 1.5 times the DTS channel bandwidth.
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3. Setthe RBW 3 kHz < RBW < 100 kHz.

4. Set the VBW = 3 x RBW.

5. Detector = peak.

6. Sweep time = auto couple.

7. Trace mode = max hold.

8. Allow trace to fully stabilize.

9. Use the peak marker function to determine the maximum amplitude level.

10. If measured value exceeds limit, reduce RBW (no less than 3 kHz) and
repeat.

.3.Measurement the maximum power spectral density.

8.6.Test Result

Frequency Power Spectral Density Limits
Channel (MHz) (dBm) (dBm)
Low 2405 -9.13 8 dBm
Middle 2440 -10.47 8 dBm
High 2480 -10.18 8 dBm
The spectrum analyzer plots are attached as below.
Channel Low 2405MHz

Dat=:

FCC ID: 2ADKE-ST-MIC-R

*REW 2 kH=
*UVEW 10 kHsz
SWT 240 m=

Marker 1 [Tl 1]
-9.12 dEm

Attt S50 dF Z.405018000 GFHx

I
r LVL

k) ],
i

| - 20

Ay
J

=0

| - 50

| -0

| -0

Center 2.405 GH= 200 kH=z/ Zpan 2 MH=

ZL.AUG.EZ0lE 18:320::21

ACCURATE TECHNOLOGY CO., LTD



A T c Report No.: ATE20151826
Page 29 of 55
Channel Middle 2440MHz
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9. BAND EDGE COMPLIANCE TEST

9.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

9.2.The Requirement For Section 15.247(d)

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a).

9.3.EUT Configuration on Measurement

The equipment are installed on the emission Measurement to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

9.4.0perating Condition of EUT

FCC ID: 2ADKE-ST-MIC-R

9.4.1.Setup the EUT and simulator as shown as Section 9.1.
9.4.2.Turn on the power of all equipment.

9.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2405-2480MHz MHz. We select 2405MHz, 2480MHz, TX frequency to transmit.
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9.5.Test Procedure
Conducted Band Edge:

9.5.1.The transmitter output was connected to the spectrum analyzer via a low loss
cable.

9.5.2.Set RBW of spectrum analyzer to 100kHz and VBW to 300kHz.
Radiate Band Edge:

9.5.3.The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.

9.5.4.The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

9.5.5.EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m
to find out the highest emission.

9.5.6.Set the spectrum analyzer in the following setting in order to capture the lower
and upper band-edges of the emission:

9.5.7.RBW=1MHz, VBW=1MHz

9.5.8.The band edges was measured and recorded.

9.6.Test Result
Frequency Result of Band Edge Limit of Band Edge
(MHz) (dBc) (dBc)
2405 38.83 >20dBc
2480 35.98 >20dBc

Channel Low 2405MHz
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@ MARKER 3 “RBW 100 kHz Marker 3 [T1 ]
2.39 GHz “VBW 300 kHz -43.99 dBm
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1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Re
3. Display the

ading + Corrected Factor
measurement of peak values.

Test Procedure:

FCC ID: 2ADKE-ST-MIC-R

The EUT and its simulators are placed on a turntable, which is 1.5 meter high above
ground(Above 1GHz). The turntable can rotate 360 degrees to determine the position of
the maximum emission level. EUT is set 3.0 meters away from the receiving antenna,
which is mounted on an antenna tower. The antenna can be moved up and down between
1.0 meter and 4 meters to find out the maximum emission level. Broadband antenna
(calibrated bi-log antenna) is used as receiving antenna. Both horizontal and vertical
polarizations of the antenna are set on measurement. In order to find the maximum
emission levels, all of the EUT location must be manipulated according to ANSI
C63.10:2013 on radiated emission measurement. The EUT was tested in 3 orthogonal
planes.

Let the EUT work in TX modes then measure it.
We select 2405MHz, 2480MHz TX frequency to transmit

During the radiated emission test, the spectrum analyzer was set with the following
configurations:

1.The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video
bandwidth is 3MHz for peak measurement with peak detector at frequency above 1GHz.
2.The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video
bandwidth is 10Hz for Average measurement with peak detection at frequency above
1GHz.

3.All modes of operation were investigated and the worst-case emissions are reported.
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: STAR2015 #576 Polarization:  Horizontal
Standard: FCC PK Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 15/09/02f
Temp.{ CYHum.(%) 23 C/48% Time: 9/31/26
EUT: Wireless Microphone Engineer Signature:
Mode: TX 2405MHz Distance: 3m
Model: ST-MIC-RF-R
Manufacturer: Recordex
Note:  Report NO..ATE20151826
100.0 dBuV/m
limit1: —_
Q0 | ||m ............. I |m|l2—
B0 | . / ................................
71 / ...............................
60 .
1 \
50 W@“’l ""%M
T S S, Ao
O i :
30
20
10
0.0
2300.000 24400 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No. | (MHz) | (dBuVim) | (dB) | (dBuV/m) |(dBuVim)| (dB) | P | (cm) | (seg) | FEmK
1 2390.000| 55.22 -7.53 47 89 74.00 |-26.31| peak
2 2390.000| 46.90 -7.53 39.37 54.00 |-14.63] AVG
3 2400.000| 61.82 -7.46 5436 74.00 |-19.64| peak
4 2400.000| 53.16 -7.46 45.70 54.00 -8.30 | AVG

Note: Average measurement with peak detection at No.2&4
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ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
AT c F1 Bldg A .Changyuan New Material Fort Keyuan Rd, Tel+86-0755-265037240
Science & Industry Park Nanshan Shenzhen P.R.China Fax +BB-0755-26503386
Job Mo STARZD1S #5745 FPolarization:  “ertical
Standard: FCC PK Fower Source: AC 120V/60Hz
Testitern: Radiation Test Date: 15/09/02/
Temp( CYHum (%) 23 C/48% Time: 8/30/00
EUT: Wireless Microphone Engineer Signature:
Maode: T 2408MHz Distance:  3m

Model: ST-MIC-RF-R
Manufacturer: Recordex

Mate: Report MO CATEZ0151826

1000 dBu¥/m

Timit1 : —
O | i I :'!'-_t?_:______:_
1 J Ut Y SN
.41 T . J
60
50
40
1 S
1 S
8 T S
0.0

2300.000 2440.0 MHz
Freg. Reading Factor Fesult Limit  [Margin Height | Degree
Detect R k

No. (MHZ) | (@Buvim) | (dB) | (dBuvim) | @dBuvimy | @By || e | weay | O

1 2380000 5628 -7 .53 48 76 7400 |[-2524| peak

2 2390.000( 4697 -7.53 39 .44 g4.00 |[-14.86] AVG

3 2400.000( G528 -7 46 57.82 7400 [-16.18] peak

4 2400.000| AT A1 -7 456 015 5400 -385 | AVG

Note: Average measurement with peak detection at No.2&4
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Siter 24 Chamber

Tel:+8B6-0755-26503240
Fax: +BB-0755-26503396

Jdob Mo

STARZ015 #5748
Standard: FCT PK

Faolarizatian:

Power Source:

Haorizontal
AC120V/B0Hz

Testiterm: Radiation Test Date: 15/09/02¢
Temp( CYHum.(%) 23 C/48% Time: 9/38/49

EUT: Wireless Microphone Engineer Signature:
Mode: TH 2480MHz Distance:  3m
Madel: ST-MIC-RF-R

Manufacturer: Recordex

Mote: Report MO ATEZD151826

100,00  dBuV/m

Tamit1: e
a0
a0
70
(1]
a0
40
1 O e U
.1 s U
T e
[1N1]
2440000 26000 MH=
Freg. Reading Factar Result Limit  |Margin Height | Degree
Detect R k
No. (MHzZ) | @Buvim) | @B) | (dBuvim) |[@Buvim) | By || e | (deg) | T
1 2483.500| 6336 737 | 5589 7400 |-18.01| peak
2 2483 500| 5536 737 | 4788 5400 | BO1| AVG
3 2500.000] 5374 740 | 4634 7400 |-2766| peak
4 2500.000] 4500 740 | 3760 5400 |-1640| AVG

Note: Average measurement with peak detection at No.2&4
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Site: 2# Chamber

Tel:+86-0755-26503230
Fax:+86-0755-26503386

Standard: FCC PK

JobMNo: STAR2015 #E77

Testitern:  Radiation Test

Folarization:
Fower Source:
Date: 15/09/02/

Yertical

AC120viIG0Hz

Temp( CW¥Hum (%) 23 C/48% Tirme: 9/36/43
ELT: Wireless Microphone Engineer Signature:
Maode: TH 2480MHz Distance: 3m
Model.  ST-MIC-RF-R
Manufacturer: Recordex
Mote: Report NOCATE20151826
1000 dBuv/m
limit 1 - —
L U (N PP lmt2: —|
1
{1 T
1
I
50 g £ o e e oo
B0 e
2D b B N N .
] e
0o
2440 000 26000 HHz
Freq. Reading Factar Fesult Limit  |Margin Height | Degres
Dietect Remark
No. (MHz) | @Buvi) | @By | (@Buvim) | @Buvim) | dBy || tem | gegy | T
1 2483800 G5 A2 -7.ar 5845 7400 |-1555| peak
2 2483800 5748 -7.ar 5061 g4 .00 | -339 | AVG
3 2500000 5266 -740 45 26 7400 |-28.74| peak
4 25000001 4432 -7.40 o692 8400 |-17.08| AVG

FCC ID: 2ADKE-ST-MIC-R

ACCURATE TECHNOLOGY CO., LTD

Star
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10.RADIATED SPURIOUS EMISSION TEST

10.1.Block Diagram of Test Setup

10.1.1.Block diagram of connection between the EUT and peripherals

Adapter EUT

Figure 1 Setup: Transmitting mode

10.1.2.Semi-Anechoic Chamber Test Setup Diagram

Below 1GHz

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

< 3METERS —————

EUT

Cable T
0.8 METER

|

GROUND PLANE

FCC ID: 2ADKE-ST-MIC-R ACCURATE TECHNOLOGY CO., LTD
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Above 1GHz

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

< 3METERS —————

EUT

Cable T

1.5 METER

|

GROUND PLANE

10.2.The Limit For Section 15.247(d)

FCC ID: 2ADKE-ST-MIC-R

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a).

ACCURATE TECHNOLOGY CO., LTD
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10.3.Restricted bands of operation

10.3.1.FCC Part 15.205 Restricted bands of operation

Report No.: ATE20151826
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(a) Except as shown in paragraph (d) of this section, Only spurious emissions are

permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 4.5-5.15
10.495-0.505 16.69475-16.69525 608-614 5.35-5.46

2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-3354 3600-4400 (2)
13.36-13.41

'Until February 1, 1999, this restricted band shall be 0.490-0.510

2Above 38.6

(b) Except as provided in paragraphs (d) and (e), the field strength of emission
appearing within these frequency bands shall not exceed the limits shown in
Section 15.209. At frequencies equal to or less than 1000MHz, Compliance with
the limits in Section 15.209 shall be demonstrated using measurement
instrumentation employing a CISPR quasi-peak detector. Above 1000MHz,
compliance with the emission limits in Section15.209 shall be demonstrated
based on the average value of the measured emissions. The provisions in Section
15.35 apply to these measurements.

10.4.Configuration of EUT on Measurement

The equipment are installed on Radiated Emission Measurement to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission

characteristics in normal application.

FCC ID: 2ADKE-ST-MIC-R

ACCURATE TECHNOLOGY CO., LTD
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10.5.0perating Condition of EUT

10.5.1.Setup the EUT and simulator as shown as Section 10.1.
10.5.2.Turn on the power of all equipment.

10.5.3.Let the EUT work in TX modes measure it. The transmit frequency are
2405-2480MHz. We select 2405MHz, 2440MHz, 2480MHz TX frequency to
transmit.

10.6.Test Procedure

FCC ID: 2ADKE-ST-MIC-R

The EUT and its simulators are placed on a turntable, which is 0.8 meter high above
ground(Below 1GHz). The EUT and its simulators are placed on a turntable, which is 1.5
meter high above ground(Above 1GHz). The turntable can rotate 360 degrees to
determine the position of the maximum emission level. EUT is set 3.0 meters away from
the receiving antenna, which is mounted on an antenna tower. The antenna can be moved
up and down between 1.0 meter and 4 meters to find out the maximum emission level.
Broadband antenna (calibrated bi-log antenna) is used as receiving antenna. Both
horizontal and vertical polarizations of the antenna are set on measurement. In order to
find the maximum emission levels, all of the EUT location must be manipulated
according to ANSI C63.10:2013 on radiated emission measurement. The EUT was tested
in 3 orthogonal planes.

The frequency range from 30MHz to 25000MHz is checked.

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

During the radiated emission test, the spectrum analyzer was set with the following
configurations:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum
analyzer is 120kHz for Quasi-peak at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is IMHz
and video bandwidth is 3MHz for peak measurement with peak detector
at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 10Hz for Average measurement with peak
detection at frequency above 1GHz.

4. All modes of operation were investigated and the worst-case emissions
are reported.

ACCURATE TECHNOLOGY CO., LTD



AT c Report No.: ATE20151826
Page 42 of 55

10.7.The Field Strength of Radiation Emission Measurement Results

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.
2. *: Denotes restricted band of operation.
3. The fundamental radiated emissions were reduced by Band Reject Filter in the attached plots.

4. The EUT is tested radiation emission at each test mode (TX) in three axes. The worst emissions are reported in all
test mode and channels.

5. The radiation emissions from 18-25GHz are not reported, because the test values lower than the limits of 20dB.

FCC ID: 2ADKE-ST-MIC-R ACCURATE TECHNOLOGY CO., LTD
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Below 1G

ACCURATE TECHNOLOGY CO., LTD.

F1 Bldg A Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen P R China

Report No.: ATE20151826
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Site: 2# Chamber

Tel:+86-0755-28503280
Fax: +86-0755-26503556

Jobh Mo STARZ01S #5683 Polarization:  Harizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120W/E0Hz
Testitern: Radiation Test Date: 15/08/02f
Temp( CYHum (%) 23 C/48% Tirme: 9/07/31
EUT: Wireless Microphone Engineer Signature:
Mode: T 2405MHz Distance: 3m
hModel: ST-MIC-RF-R
Manufacturer: Recordex
MNote: Report MO ATEZ20151826
700 dBwv/m
v it - —
60
a0
40
1 O S 1 Y U111 1
20
L L T T L L
0.0 : P : : : N
30000 40 L1} &D 70 80 300 400 ROD GO0 700 10000 MHz
Freq. Reading Factor Result Limit  [Margin| oio.qq | HEON | Degree | o
No. (MHz) | @Buvirm) | (@B) | (dBuvim) |(@dBuvien) | (dB) | oo | em | cdeqy | T
1 1438284 | &7 07 -16.23 4084 43 80 -2 Bf ap
2 1697844 5370 -1557 38.13 43 50 -5 .37 ap
4118240 5083 -7 A0 4343 46.00 -2 AT ap

FCC ID: 2ADKE-ST-MIC-R

ACCURATE TECHNOLOGY CO., LTD
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ACCURATE TECHNOLOGY CO., LTD.
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Science & Industry Park Manshan Shenzhen P.E.China
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Site: 2% Chamber

Tel:+B6-0755-26503230
Fax +8B8-0755-265033496

Job Mo

STARZ015 #562

Standard: FCC Class B 3M Radiated

Faolarization:

Power Source:

Yertical
AC120V/E0IHz

50

40

30

20

Testitern: Radiation Test Date: 15/09/02/
Temp( CY¥Hum. (%) 23 Cr48 % Time: 9/06/38
EUT: Wireless Microphone Engineer Signature:
Mode: TH 2405MHz Distance:  3m
MWModel: ST-MIC-RF-R
Manufacturer: Recordex
Note: Report MO ATE20151826
700  dBuV/m
v limit1 - —
B0

10
0.0 ; Lo ; ; ; Lo
30000 40 50 60 70 80 300 400 500 GO0 700 10000 WHz
Freq. Reading Factar Fesult Limit  [Margin| oo | Helont | Degres | o
Mo, (MHZ) | (dBuvim) | @By | (dBuvim) |(dBuvim) | @By | | e | cdeay | TR

14382959 46.10 -16.23 249 87 43480 |-13.683] QF
188 7844 4501 1557 28 44 4380 |-14.068] QF
411.8240 39 97 -7.50 32 47 400 |-13.53] QF

FCC ID: 2ADKE-ST-MIC-R

ACCURATE TECHNOLOGY CO., LTD



AT c ® ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg A Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen P R China

Report No.: ATE20151826
Page 45 of 55

Siter 24 Chamber

Tel:+86-0755-28503280
Fax:+86-0755-26503556

Job Mo STARZ01S #3564 Polarization:  Haorizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/EOHz
Testitern:  Radiation Test Date: 15/08/02f
Temp( CWHum. (%) 23 C/48% Time: 9/059/16
EUT: Wireless Micraphone Engineer Signature:
MW ode: T 2440MHz Distance: 3m
hWodel: ST-MIC-RF-R
Manufacturer: Recordex
Mote: Report MO CATEZD151826
70.0 dBuV/m
- limit1: —
€0 Lo
.
' ' Do ' ' ; 2 : [ —
1 o : :
a0 ; ; N S [ B S S 1| - FR
0 b AU S B : T O, 1 O S
T A e |‘ Mgl e
20
R Bt S Y.L B HEA S OS] NN O W I
0o : : P . . : : : R
30.000 40 50 B0 70 80 300 400 R0 GO0 70O 10000 MHz
Freq. Feading Factar Fesult Limit  [Margin Detectr | HEiQNt | Degree | "
MOl mkn | Buvimy | @By | dBuvim) | Buvim) | @ey | P em | egy | R
1 1438284 58.00 -16.23 41 77 43 .50 -1.73 s
1597844 5460 -1557 39.03 43 .50 -4 47 s
411.8240] 51.28 -7.50 4378 46.00 -2 22 s

FCC ID: 2ADKE-ST-MIC-R ACCURATE TECHNOLOGY CO., LTD
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ACCURATE TECHNOLOGY CO., LTD. Site: ¥ Chamber
F1 Bldg.& Changyuan New Material Port Keyuan Rd, Tel+86-0752-26503250
Science & Industry Park Nanshan Shenzhen P.R.China Fax +06-0755-26503396
Job Mo STARZ01S #3265 Faolarization:  Wertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/E0Hz
Testiterm: Radiation Test Date: 15/09/02f
Temp CWHum. (%) 23 C/48% Time: 9/10/02
EUT: Wireless Microphaone Engineer Signature:
Mode: TH 2440MHz Distance: 3Im
MWModel: ST-MIC-RF-R
Manufacturer: Recordex
Mote: Feport MO ATEZ0151826
700 dRuV/m
Timit1 - —
6 R A | | S S N R
. e .
40 L S S R S— R ISR NS S
20
) |1 RN SRR, W W . S L o L S U SO AP S S SN
0.0 : : L : | | : : N
30000 40 50 KD 70 80 300 400 500 GO0 700 10D0.0 MHz
Freg. Reading Factor Fesult Limit  [Margin Height | Degree
Detect R k
Mo. (MHZ) | (dBuwvim) | (dB) | (dBuvim) | eBuvim) | @By | | e | (deay | TETE
1 14382959 48.24 -16.23 32.01 43.580 |-11.49] QF
169.7844| 4484 -18E87 2927 4380 |-14.23] QPR
411 .8240( 3970 -7 .50 32.20 45.00 |-13.8001 QP

FCC ID: 2ADKE-ST-MIC-R ACCURATE TECHNOLOGY CO., LTD
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ACCURATE TECHNOLOGY CO,, LTD.
F1 Eldg,A Changyuan New Material Fort Keyuan Rd,

Science & Industry Park Manshan Shenzhen P R China
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Site: 2% Chamber

Tel+86-0755-26505280
Fax:+B6-0755-26503386

Job Mo STAR201S #4687 Faolarization:  Harizantal
Standard: FCC Class B 3M Radiated Fower Source:  AC 120V/E0Hz
Testitern:  Fadiation Test Date: 19/08/02¢
Temp( CWHum (%) 23 C/48% Time: 9/11/85
EUT: Wireless Micraphone Engineer Signature:
Mode: TH 2480MHz Oistance: 3dm
Model: ST-MIC-RF-R
Manufacturer: Fecordex
Mote: Feport MO CATEZD151826
700 dBuV/m
! limit1: —
su | I
3 : —
40 e S .2_._4: .............. Lecemcamas i ..... decmans E\.-...J-...El...;._.
o : :
30 [ S § [ I L
i ks
20 :
10 I A o IRITAN LS Y IS ) L SN R S S AU S S
0o : : E : : : I
30.000 40 50 &0 70 80 300 400 500 GO0 700 10000 MHz
Freqg. Feading Factor Fesult Limit  [Margin Detector | HEWONE | Dearee | o "
No. (MHZ) | @Buvim) | (@B) | (dBuvim) | (@dBuvim) | By | | em | eg) | O
1 1438285 5675 -16.23 40 .52 43 .80 -2.98 R
176.2686| 52.08 -14.549 37.49 43 80 -6.01 R
41182400 51.39 -7.50 4389 46.00 =211 R

FCC ID: 2ADKE-ST-MIC-R

ACCURATE TECHNOLOGY CO., LTD
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Site: 2# Chamber

Tel:+B6-0755-28505250
Fax +86-0755-26503396

Job M

Test iter:
Temp (

o: STAR201S #566

CIHUm. (%)

Standard: FCC Class B 3M Hadiated
Fadiation Test

23 C/4B%

Faolarization:

Power Source:

Date: 15/08/02f

Time: 8/10/&0

Yertical
AC 120vB0HZ

EUT: Wireless Microphaone Engineer Signature:
Mode: TH 2480MHz Distance:  3m
Model:  ST-MIC-RF-R
Manufacturer: Fecaordex
MNote: Report MO CATE20151826
700  dBuv/m
: . : limit 1- —
& R R
40 A O, I i _______ JE ______ | Y A
ER
:D
a0 I N
20
2 L . o R SN S S
0.0 : . : : R R
30000 40 50 k0 70 8D 300 400 500 GO0 70O 10000 MHz
Freq. Reading Factar Result Lirmit  |Margin Height | Degres
Dietert Remark
ool b | Bwvim) | @By | @Bwvim) | Buvimy | @) | PR | em | geny | R
1438285 4848 -16.23 3225 4350 |[-11.26] QF
1897844 4487 -15.487 2930 4350 |[-14.200 QF
411.8240( 39.70 -7.580 32.20 46.00 |[-13.800 QF

FCC ID: 2ADKE-ST-MIC-R

ACCURATE TECHNOLOGY CO., LTD
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Above 1G
ACCURATE TECHNOLOGY CO., LTD. Siter 2# Chamber
F1.BEldg,4&,Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P.R.China Fax +B6-0755- 265035496
JobMao: STAR201Z #5573 Folarization:  Harizantal
Standard: FCC Class B 3M Radiated FPower Source: AC 120%W/E0HZ
Testitem: Radiation Test Date: 15/09/02¢
Temp( C¥Hum. (%) 23 C/748% Time: 9/25/03
EUT: Wireless Microphaone Engineer Signature:
M ode: TH 2408MHzZ Distance:  3m
haodel: ST-MIC-RF-R
Manufacturer: Recordex
Mote: Report MO CATE20121826
100.0  dBuV/m
1 limit1 —
0 | e RN NS T —
 — o A A —
70
60
50
40
30
20
10
0.0 : : : | | : :
1000.000 2000 3000 5000 GOOD 7000 $000 9000 18000.0MH =
Freq. Reading Factor Result Limit  [Margin Height | Deares
Detect R k
Mool i | Bwvim) | @By | (@Bwvim) | Buvimy | @) | P | emr | geny | RO
2400.753( 100497 -7 46 93.51 54 .00 d9.51| peak
2 2400.7583( 9381 -T 46 B6.15 54 .00 3215 AVG

FCC ID: 2ADKE-ST-MIC-R ACCURATE TECHNOLOGY CO., LTD
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Science & Industry Park Nanshan Shenzhen P .E.China
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Site: 2 Chamber

Tel:+56-0755-26503230
Fax +86-0755-26503396

Job Moo STARZONS #574

Standard: FCC Class B 3M Radiated

FPalarization:
Fower Source:

Yertical

AC 120V/B0HzZ

Testitern: Radiation Test Date: 15/09/02/
Temp.{ C¥Hum.(%) 23 C/48% Time: 9/26/32
EUT: Wireless Microphone Engineer Signature:
Mode: T 2405MHz Distance: am
Model:  ST-MIC-RF-R
Manufacturer: Recordex
MNote: Report MO -ATE20151826
100.0  dBuv/m
¥ fimit 1 —
GO femrrm e Bk Rt T B T i T
1 N B .
70
60
50
40
30
20
10
0.0 ; ; L ;
1000.000 2000 3000 5000 600D 7000 $00D 3000 18000.0 HHz
Freq. Reading | Factor Result Limit  |Margin Height | Dedres
Detect Remark
Mool b | euvim) | @By | @Buvimy | @Buvimy | @) | PR | em | eny | PR
1 2400.753| 103.41 -746 95.95 8400 | 41.95| peak
2 2400.753| 9637 -7 46 88.91 8400 [ 3491 AVG

FCC ID: 2ADKE-ST-MIC-R

ACCURATE TECHNOLOGY CO., LTD
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park,Manshan Shenzhen,P.R.China Fax: +BB6-0755-26503398
Job Mo STARZON1S #5772 Folarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120%/G0Hz
Testitern:  Radiation Test Date: 159/08/02f
Templ CW¥Hum. (%) 23 C/48% Time: /21725
EUT: Wireless Microphone Engineer Signature:
Mode: TH 2440MHz Distance: 3m

Wodel: ST-MIC-RF-R
Manufacturer: Recordex

Mote: Feport MO CATEZOD151826

1000 dBuV/m

T e B e A
) AR TN U 0 6 1
o S S U SN SRS VO O O SO
O — SN A R N N O —
) A N U N 0 O 1 S
50
a0
n [ttt £ S T 0 T O 1 S
w | AN N NS N T S 0 O S
Wi SN N T N U O S
0.0 : : : : : : :

1000000 2000 3000 5000 6000 7000 8000 3000 18000.0 HHz
Freq. Reading Factor Fesult Limit  |Margin Height | Degree
Detect R k

ool k) | @Buvem) | @By | Bevim) | @Buvimy | eey | DR e | egy | RO

1 2449822 101.85 -7.34 94 52 24.00 40.52 | peak

2 2444 822 a5 14 -7.33 a7 a1 a4 00 J381| AVEG

FCC ID: 2ADKE-ST-MIC-R ACCURATE TECHNOLOGY CO., LTD
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Site: 28 Chamber

Tel:+B6-0755-265032490
Fax +86-0755-26503356

Job Moo STAREZ01D #5771 Falarization:  ‘“ertical
Standard: FCC Class B 3M Fadiated Power Source: AC 120%/E0OHZ
Testitern: Radiation Test Date: 15/08/02¢
Temp( Ci¥Hum.(%) 23 C/48% Time: 9/19/31
EUT: Wireless Microphone Engineer Signature:
Mode: T 2440MHz Distance:  3m
Model: ST-MIC-FF-R
Manufacturer: Recordex
MNote: Report MO CATEZDT1S1826
100.0  dBwvdm )
-:-'! . | | | . Lo limit1 —
90 | S A S AR S S S L
g — T N SR S S
o N S S N A S N U S S
60
50
40
30
20
10
0.0 : : : : : o
1000000 2000 3000 RO00 G000 FOOO S000 000 18000.0MHZz
Freq. Reading Factor Fesult Limit  |Margin Height | Degres
Detect R ke
Mo (MHz) | @Buv/m) | (dB) | (dBuvim) | (@Buvim) | @By | | e | tdegy | TEME
1 24498221 10416 -7.33 96 .83 24.00 4283 | peak
2 2448 8221 898497 -7.33 91 64 54 .00 AT B4 | AVG

FCC ID: 2ADKE-ST-MIC-R

ACCURATE TECHNOLOGY CO., LTD
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Site: 249 Chamber

Tel+86-0755-26503280
Fax +86-0755-26503556

Job No: STAR2O015 #569
Standard: FCC Class B 3M Radiated

Folarization:
Fower Source:

Harizontal
AC 120VB0HEZ

Testitem: Fadiation Test Date: 15/09/0%f
Temp( CYHum (%) 23 C/48% Time: 9/16/14
EUT: Wireless Microphone Engineer Signature:
Maode: TH 2480MHz Distance: 3m
Model: ST-MIC-RF-R
Manufacturer: Fecordex
MNote: Feport MO ATEZ2D151826
1000 dBuV/m
i limit1 —
80 | R S— A — T AR SRS S - S A —
I — I — R
8
B0 | S A S AT SRS S - T —
e T | R T MWWWWW”
40 r L
s et . R
2% R S N S SUNOOOS SRR OO S SOV SO OO
% S R N U
0o : : I :
1000 000 2000 3nnn KOO0 GOOD 7000 8000 3000 18000 0 HHz
Freq. Feading Factor Result Limit  [Margin Detector | HEIONE | Dearee | o "
Ol kD) | Buvim) | @By | @Bwvim) | Buvimy | ey | P em | qegy | R
1 24783101 10217 -7.aT 894 80 g4 00 | 4080 peak
2 24783101 96.00 -7.ar a8 63 84 .00 34683 AVG

FCC ID: 2ADKE-ST-MIC-R

ACCURATE TECHNOLOGY CO., LTD
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ACCURATE TECHNOLOGY CO., LTD.
F1 EldgA Changyuan New Material Port Keyuan REd,

Science & Industry Park Manshan Shenzhen P R China
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Site: 2# Chamber

Tel:+BB-0755-26503280
Fax: +BB-0755-26503306

Job oo STARZON1E #570

Testitern:  Radiation Test
Temp{ CyWHum (%) 23 C /48
EUT: Wireless Microphane
Maode: Tx 2480MHz

Model: ST-MIC-RF-R
Manufacturer: Recardex

Standard: FCC Class B AWM Radiated

%

Folarization:
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11.ANTENNA REQUIREMENT

11.1.The Requirement

According to Section 15.203, an intentional radiator shall be designed to ensure that no
antenna other than that furnished by the responsible party shall be used with the device.

11.2.Antenna Construction

Device is equipped with Reverse Polarity (RP-SMA) conneetors antenna, it is considered
to meet antenna requirement of FCC. The Antenna gain of EUT is 2.0dBi. Therefore, the
equipment complies with the antenna requirement of Section 15.203.
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Antenna
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